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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(21697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Ndmero

06045545

Page / Pagina:

1/5

Date/Dia:  28/12/2006

Customer / Cliente: PLESA AMNAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
092239/02
Manufacture Process / Proceso de fabricacion. Preduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
[Standard or Specification / Nommas o especificaciones. Steel Grade | Grado de acero, Ends / Extremos. PLAIN END
API S5L/ASTM Al06/ASME SAL06/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. : Quantity / Cantidad. 4 Pcs \”N . |Nomina! Weight / Pesc Nominal
42.20 X 4.90 MM 5.50 / 7.00 MTS 4.51 RG/M
1.66 X 0.191 INCH 18.00 / 23.00 FT 3.00 LB/FT
l TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test ¥Y.S. U.T.s. Y5
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit f Unidad ! m_o:cmz.o:
HeatM® | Samplen®] Ls Type Size Temp. (RG/MM2 KG/MM2 UTs Alargamienta
Colada N° | Muestra N Tipo O Tamario de
mm Bnsayo Reguired/Requerido Required / Requerido Required §% in 2 inches
TMin: TMin: IMin % =
Thiax: Tz
LMin: LMin: Max Qabt,
“C LMiax: Lax: )
48295 {563181§ B Rec| L 18.16 x 4.69 RT 36.04 52.16 0.69 27.60
48295 (563275] B Rec| L 18.96 x 4.81 RT 34.09 49.11 0.69 26.70
48295 [563276] B Rec| L | 19.01 x 4.88 RT 32.95 48.12 0.68 26.60
48295 |563277] B Rec | L 18.91 x 4.86 RT 33.36 48.75 0.68 21.80
48295 |563666|] B Rec | L 18.56 x 4.74 RT 34.48 52.36 0.66 31.90
Ls: L tion of the Il lizacidn de la B: Body / Cuerpo R/U: Upset/ Recalque Str: Strip specimen / Rectangular
Rou: Round bar specimen / Cilindrica T.S.: Tubular Strip / Segmento Tubular Qri: Orientation / Orientacion L: L itudinal f L ftudinal
T: Transverse / Transversal RT: Room Temp { Temp EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Méximo . R : - Gbt: Obtained / Obiznido . Y.5.: Yield strength / Flusnciz LMin: Logitudinal Minimum / Minimo Longitudinal
LMax: Longitudinal imum / Ma » Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Maximo T al Min: Minimum / Minimo 5
This is to certily that the products nese in were manutact . sarmpled, tested, andfor i in with the and meets {he requirements in all respects. This certificate is issued by a computerized system and it is valid with electronic signature. . On the original certificate the trade-mark green cosored
Tenaris' is stamped.. Incase the owner of the original certificate would release a copy of it, he must attest is confermity to the onginal one, taking upan himself the responsibidity for any unlawful or not allowed use. Amy andlor wili be sub d 10 the Llaw.
This cenificate is not & declaration of origin nor may it be used as & declaration of origin. .
Este documente certifica gue 108 produclos d agui fueran p o insp de acverdo can la ificacion de iz y sati ios 4 Este se amite un sistena y &5 valido con firma electrénica. | En el cedificade original el logotipo
Tenaris (verde) estd impreso en la hoia, En caso de que ef del una del mismo, deberd garantizar la conformidad con el onginal, y se hace responsable por cuslquier use legal o indebido. Cualquier alteracitn wo falsiicacion serd sujela a la ley.
Este cenificado no es, ni puede ser usado, coma una declaracion de origen. H DICA 777 D40
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Tubos de Acero de México, S.A.
:m q_ Km 4337 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndimero Page / Pagina:
06045545 2/5
Date/Dia: 28/12/2006
Customer ( Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencla del cliente Manufacturer's Werks Order N* / Confirmacién de Venta
092239/02
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
fStandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
APT S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 4 Pcs/pz Nominal Weight / Peso Neminal
42.20 X 4.90 MM 5.50 / 7.00 MTsS : e 4.51 KG/M
1.66 X 0.191 INCH 18.00 / 23.00 FT : . ) 3.00 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA o |
Superficial Hardness / Dureza superficial. | o S
External/ Externa - .
Heat N° Sample Unit Unidad: BHN
Colada N° § Muestra N° Ls fReqg. Min: Req. Max:
Result /Resultado
48295 563181 B 154
48295 |563275 B 221
48285 563276 B 224
48295 1563277 B 223
48295 [563666 B 115
Ls: Location of the { Localizacion de la C/B: Body / Cuerpo R/U: Upset/ Recalque Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
Heat N pie N° Bend Test
Taz05 [sesist [Go0D m0om
48295 [|563275 [GOOD/BUEND
48295 }563276 [GOOD/BUENOQ
48295 1563277 |GOOD/BUENO
48295 |563666 |GOOD/BUENO
This is 1o certify that the products described here in were manufaciured, sampled, tested, andfor inspected in with the

and meats the requirements in all respects. This certificate is issved by @ computerized system and it is valig with @ectronic signature. On the original cenificate the trade-mark green colored
Tenaris' is stamped. In case the owner of the original cenificate would release a copy of i, he must attest 45 conformity to the ariginal ene, taking upon himself the responsaility for any uniawful or not allowed use. Any afteration and/or falsification will be subjected 1o the law,

This certificate is nol a declaration of origin nor may it be used as & declaration of origin. =

Este documento certifica que fos productos descrtos agui tueron ! ados o i e acuerdo con la especificacidn de ref ¥ T correspe quermiertos. Esle cendicaco se emite i un sistemnza i ¥ @& vallido con firma elecirdnica.  En ef certificada original el logotipo
Tenaris {verde) esia impreso en la hoja. En caso de gque el del certi una f @ del mismo, debers garantizar la conformidad con el original, v se face responsable por cualquier usa ilegal o indenico. Cuaiguier alteracian yia falsiicacion serd sujeta a la ley.
Esle cenificado no es, ni puede ser ysaco, como una deciaracion de origen. M DICATT7040
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06045545
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Date/Dia:  28/12/2006

{Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A. DE C.V.

Cuslomer’s Order / Cliente Orden - ftem N°

Custorner’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacidn de Venta

092239/02
{Manufacture Process / Proceso de fabricacién. ~ [Product Type / Tipo de producio. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
API S5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 LIS0O CORTE RECTO
Dimensicns / Dimensiones. Length / Longitud. Quantity / Cantidad. 4 Pcs /pz Nominal Weight / Peso Nominal
42.20 X 4.90 MM 5.50 / 7.00 MTS 4.51 KG/M
1.66 X 0.191 INCH 18.00 / 23.00 FT . 2.00 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicidn %
c Mn Si Cr Mo -] P Ni v Cu Al Sn As Nb Ti § Ca B N
X100 %1000 X 10000
Heat H Max]
Colada Min
Sample N° [P Max
Muestra N° | Minf
48295 H 16 111 24 & [ 2.3 10 29 2 43 33 4 2 1 3 ig 1 33
563181 P i6 110 24 ] 5 2.1 10 28 1 43 31 5 2 1 4 i7 1 36
563181 P 16 108 23 6 5 2.4 11 27 1 42 31 5 2 1 4 18 1 31
563275 P 1é 110 24 ] ) 2.4 10 28 2 45 33 [ 2 s 4 i6 1 37
563275 P 16 110 24 6 5 2.4 10 28 1 44 33 [ 2 5 & 4 is 1 35
563276 P 17 110 24 6 5 2.3 io 28 1 45 31 5 3 1 4 1is 1 37
563276 P 16 110 24 6 5 2.9 11 27 1 4z 31 6 2 2 4 16 1 35
563277 P 16 110 24 ] 5 2.7 i0 28 1 44 32 ] 2 2 4 is 1 28
563277 P 1s 110 24 6 5 2.7 10 27 1 43 32 ] 2 2 4 15 1 36
563666 P 1s6 110 24 6 5 1.2 10 | 27 ik 39 32 5 1 2 4 15 1 33
_ 563566 L 16 | -11C . 24 LN 5 1.2 10 27 1 | 39 32 5 1 2 4 15 5 33
SRR
H: Heat / Colada P: Product / Producto
This is fo certify 1hat the products here in were f . sampled, tested, andfor I in with the referenced and meets the requirements in all respects. This centificate is issued by a computarized system and it is valid with electronic signature. On the original cerdicate the trade-mark green colored

Tenans' is stamped. In case the owner of the original certificate would release a capy of it. he must attest its condormity to the original one, teking upon himself the responsibility for any enlawiu! or nat allowed use. Any alteration andior falsification will be subjected o the law.
This certificate is not a declaration of origin nor may i be used as a declaration of origin.
Este documenta cerifica que ios productos descritos agui fueron manuacturades, probacos wo inspeccionades de acuerd la i de in y satigh o3

: i i Este se emite un sistema vy s vtlida con frma electronica.  En el cedificada original el logotipo
Tenaris {(verde} estd impreso en ia hoja, En caso de que el poseedor del certiticado ent regue una fotocopia del mismo, deberd garantzar la conformidad cos el original, v se hace responsadle por cuaiquier usa ilegal o indebido. Cuglquier aleracian yfo falsiicacion serd sujeta a la ey,

Este certificado ne es, ni puede ser usado, como una declaracion de origen. £l

w DICA 777040
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{52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Niimero Page / Pégina:
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Date/Dia:  28/12/2006
Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Gliente Orden - item N° Customer’s Reference / Referencia del cliente Manutacturer's Works Order N* / Confirmarisn de Venta
092239/02
Manufacture Process / Proceso de fabricacion. Preduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|5tandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Exttemos. PLAIN END
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 . . . - |LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 4 Pcs/pz Nominal Weight / Peso Nominal
42.20 X 4.90 MM 5.50 / 7.00 MTS T _ 4.51 RG/M
1.66 X 0.191 INCH 18.00 / 23.00 FT ) ) 3.00 LB/FT

| on SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA
FABRICADO POR SIDERCA . .

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA TNCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM A53/04a.

EDICION DE LA NORMA : ASTM A106/04b.

TRATAMIENTO TERMICO: DIRECTC DE LAMINACTION.

CONTROL NO DESTRUCTIVO (C.N.D.) : SATISFACTORTO.

METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 12.5%.
PRUEBA HIDRAULICA: 207 kPa*10C = 2000 28I (5 seg.).

TAMSA REF: 666377

This is to centify that the products describied here in were manufactured, sampled, tested, andior i in with the ificati and meats the requirements in all respects. This certificate is issued by & computirized system and it is valid with slectronic signaure. On the original certiticate the trade-mark green colored

Tenans'is stamped. In case the owner o the anginal ceificate wouid reiesse a copy of i, he must attest it conformity to the anginal one, taking upon himseft the respansdiity for any unlawful or not allowed vse. Any ion andfor falsdication will be to the law,

This centificate is not 2 dectaration of origin nor may # be used as a declaration of orfigin.

Este documento certifica que jos d Hos agui fueron d yoi i de acuerdo con la 3 ion de i sati fos d irmi . Este ifi s emite i un gistema i y s valido con firma Enel i original el logotipo

Tenaris (verde} es4 impresc en la hoja. En caso de que el del cartii Hregue una § del mismo, debera garantizar la conformicad con el arginal, v se hace responsable par cuzlquier use ilegal o indebide. Cualquier alteracion wo falsificacion serd sujeta a la ey

Este cerificado no es, ni puede ser usadD, come una deciaracion de arigen. : | bcarmoeio




q ] Tubos de Acero de México, S.A.
0 :m q _m Km 433.7 Carr. México-Veracruz
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(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS .HHZ. FABRICA Number/Nimero Page / Pagina:
06045545 5/5
pate/Dia:  28/12/2006

Custemer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - flem N° Customer's Relerence / Referencia del cliente Manufacturer’s Works Order N° / Confirmacién de Venta
092239/02

Manufacture Process / Proceso de fabricacién. Product Type / Tipo de producto. Surface [ Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
standard or Specification | Normas o especificaciones, Steel Grade / Grado de acero. Ends { Extremes. PLAIN END

API S5L/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad. 4 Pcs/pz= : . * |Neminal Weight / Peso Nominal

42.20 X 4.90 MM 5.50 / 7.00 MTS S 4.51 RG/M

1.66 X 0.191 INCH 18.00 / 23.00 FT ) . S . 3.00 LB/FT

TAMSA QUALITY DEPARTMENT SIGNATURE

QUG ERTTFICATION DEPT CHIEF OF QUALITY CERTIZJEATION DEET
it ¥ TIFICARCION DE CALIDAD RESPONSABLE DELJDEPTY CERTIFICACION DE MiLIDAD
= ZEZADA X. CARLOS HONO} LV Z AVILA o
= ]
b...
._..

) $ o k\mﬂﬁu U‘ & e
, ..”“Vﬁ {
Quality System Certified \.\\\\ - p—

N* 110950 T
s

This is to cerity that the products described here in were manufactured, sampled, tested, andfor inspecied in with the ificati and meets the requirements in all respafis, This certificate is issued by a compulerized system and it is valid with electranic signatura, On the original certificate the trade-mark green colored

Tenaris is stamped. |n case the owner of the ariginal certificate would release a copy of 1, he must attest its conformity to the orginal one, taking vpon himsei the responsiiity for any unlawiul or not allowed wusa. Any ion andfor falsdication will be subj to the law.

This certificate is not a declaration of origin nar may it be used as a declaration of origin.

Este documento certifica Gue kos prodictos descritos agui fueron mar d dos yio i de acuerda con ja especicacidn de referencia y sai log pond imi Este certiti 5€ emite L un sistema i v es valido con tirma electironica. En e certificado original ef logotipa

Tenaris {verde} esia impreso en la hojz. En caso degue el del it QUE ung ia del mismo, deberd garantizar la contormidad con el original, y se hace responsable por cualquisr use ilegal o irdebide. Cuglquier alteracion yio falsificactn serd sujeta a la ley.

Este cenificado no 85, ni puede ser usado, como una declaracian o ongen. m DICATIT 040




